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Model Year MG SG lllustration Restrictions UPD 12:33 08.02.2009
GO 1990 2 53 72-10 597
Pos Part Number Description Remark oty Model
exhaust pipe front diesel eng.:
exhaust elbow 1.61ltr. JP,ME,JR,MF,
RA,SB, 1V
1 191 253 091 B exhaust pipe front 1 |JP,ME
(1) 191 253 087 exhaust pipe front 1 |JP,ME
4-speed manual gearbox
2 191 253 091 E exhaust pipe front 1 |JR,MF,RA,SB
2A 191 253 091 BG | exhaust pipe with catalyst front 1 |1V
3 161 253 111 friction spring 2
4 161 298 115 1 set of friction ring with 1
spring for exhaust pipe, front
5 893 253 115 gasket 1 |JR,MF,RA,SB,
1v
6 191 253 197 retainer 1 |JR,MF,RA,SB,
1v
7 N 011 525 20 |washer A8,4X16X1,6 4 |JR,MF,RA, SB,
1v
8 N 902 002 01 |shouldered hex. nut, MM8 2 |JR,MF,RA, SB,
self-locking v
9 N 010 238 20 | hexagonal head bolt M8X15 2 |JR,MF,RA,SB,
1v
10 191 253 701 A shield front 1 |JR,MF,RA, SB,
1v
11 N 040 268 1 hexagonal head bolt M6X14 2 |JR,MF,RA,SB,
1v
- N 905 113 01 |pop-rivet A6X10 2 |JR,MF,RA, SB,
1v
(12) N 010 514 3 flat round head bolt M6X70 2 |JR,MF,RA,SB,
(12) N 100 168 01 | flat round head bolt M6X75 2 |1V
13 N 011 666 15 |washer 6,4X18X1,6 4 |JR,MF,RA,SB,
1v
14 N 022 148 11 | hexagon nut, self-locking VM6 4 |JR,MF,RA, SB,
1v
15 191 253 805 exhaust elbow 1 |JR,MF,RA, SB,
v
16 N 902 002 01 |shouldered hex. nut, MM8 4 |JR,MF,RA, SB,
self-locking v
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Pos Part Number Description Remark oty Model Pos Part Number Description Remark oty Model
17 G 052 112 A3 |hot-bolt-paste 170G X
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